/m;\ THE STANDARDS INSTITUTION OF |SRAEL  (Electonics & Telematics Laboratory)

Test Certificate No. 9852324258
In accordance with Clause 12 of the Standards Law — 1953

Details of Order

Name of custom : Nemko

Address : P.O. Box 73, Blindern, N — 0314 Oslo, Norway

Date of order : 2018/02/08

Description of sample

Intel® NUC

Model tested : XNUC7xJYX Description: Intel® NUC
Manufacturer - INTEL CORPORATION

Country of origin : China

Sampling details:
| No sample required
Nature of test

To test compliance with the requirements of clauses: of Israeli Standard S1 60950 Part 1-“Safety of
information technology equipment: General requirements” dated November 2015.

This document contains The test results in this This document does not
3 pages and may only report refer only to the permit marking the
be used only in full. item tested. product with SIl mark.

Test Conclusions
The sample doesn't comply with the requirements of the standard in the following clauses:
1.7 — Marking and instructions.
The sample complies with the other clauses of the Standard, according to the above tests.
The sample doesn't tested by the other clause of the standard.
Remarks:
1. The test sample tested by UL(Demko) , DENMARK, as per the the CB Test
Certificate No.:DK-69732-UL, dated 09.01.2018, IEC 60950-1(ed.2) +aml+am2,
and by Nemko,Norway, as per the Attestation Of EMC Conformity No. 347740
dated 05.02.2018.
2. The CB Test Certificate and EMC Test Report were validated.

3. Model: xNUC7xJYx ( where x can be a combination of alphanumeric
characters, none or blank for marketing purpose only.)

Details are given on the following pages of this document.
The original Test Certificate was signed by :
Name : Daniel Pinhasov

Position : Senior Practical Engineer On: 2018/02/21

I confirm that this a true translation of the Hebrew original. Only the original test certificate is authentic.

Signature;
Name: Moshe Haba Position: Head of Office Equipment Section Date:2018/02/21
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In accordance with Clause 12 of the Standards Law — 1953

Details of nonconformances
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clause.
1.7 Marking and instructions

which it was tested.

The product tested does not comply with the requirements of the following

The product tested complies with the remaining requirements of the

clauses to

Broadened description of the product

The instrument bears the following markings:

Product code:

EVaH/ 88 /Regulatory Model: NUCTJY
EE A/ B A/
Electrical Rating: 19V=T73.42A

ERH/SIER M/
Date of Manufacture:

fRESYiE/ T EHliE /Made In China

CAN ICES-3 (B)y)NMB-3(B)

Thig product contains an Approved module,
Model No 9462D2W, IFETEL No.

TBD

{EFI NI AR 7 HENBER ° FI S Em" T EWIR
& ANR RN - APER EERER

Use only power supplies listed in the user instructions

The power supply bears the following markings

AT ADAFTER a._pglgm‘g.mgan

I‘I!!lll-!l

P
Asian Powsr Devices Inc — Y.
','m n,To BRRAHE s g‘\FF
— S RE RS |E G MARK

Mooe Mo (T €) (B3 DAGSCIY "

| WPOT e e Al - 100-260V~ $0-60HT 16A Nax (G == S 13252(Part 1) A C CCC
DUTPUT ) (M) (1SV=w=343A O-8—@ @"N_ﬂ_! é @ IEC 60850-1 —_ N
Coniormed 12 saTety stancard IEC/EN/UL 60950-1
s IECENAL 823881, & Intel [:g:] @ ;i_;g_‘_
Thes Sevite conplies @i Pan 1S ofthe FCC Rules LPS 741(\:_, 1 E/ 3&!:
Coeration i3 sutsectin the following two condisons N
1) s oo iy Tt ceuve termibvl interference and e -
(219 Sevior mun! sccest any imtedecatos received (mo ll‘)!l'
Doladng BlaTietenie el ma) Gause undesired operatan W lnChllul ) (I l L | I
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Test Results:

Test Certificate No. 9852324258

In accordance with Clause 12 of the Standards Law — 1953
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Clause | Property tested Defects found / Remarks Compliance
No. in with
Standard Standard
1.5 Components Object/part No. Manufacturer/ Type/model Complies
Trademark
Power Asian Power DA-65C19
Supply Devices Inc.
1.7 Markings and | ®A Hebrew label on the instrument or on the Package is Lacking. Does not
instructions The label shall include: Comply
Name of the instrument and its commercial designation;
Manufacturer’s name and address, and if imported-
The importer’s name and address;
Registered trademark, if any, of the manufacturer;
Name of the model and its serial number, if any;
Country of manufacture.
2.201 Prevention of Complies
electromagnetic
interference
1.201 Compliance to Complies
Energy Sources
(Maximum
Electric Power
in Standby
Mode)

end of test certificate
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